
  

FACT SHEET 
 

 
The United States Environmental Protection Agency (EPA) 

Proposes To Issue 
A National Pollutant Discharge Elimination System (NPDES) Permit to: 

   
City of Greenleaf 

20523 N. Whittier Drive 
Greenleaf, ID  83626 

 
NPDES Permit Number:  ID-002830-4 
 
Public Notice Start Date:  July 6,  2012 
Public Notice Expiration Date: August 6, 2012 
 
 
Technical Contact: John Drabek, 206-553-8257, drabek.john@epa.gov 
   1-800-424-4372 ext. 3-8257 (within Region 10) 
                  drabek.john@epa.gov 

The EPA proposes to issue the NPDES permit to the facility referenced above. The draft permit 
places conditions on the discharge of pollutants from the wastewater treatment plant to waters of 
the United States. In order to ensure protection of water quality and human health, the permit 
places limits on the types and amounts of pollutants that can be discharged from the facility. 

The EPA Proposes To Issue NPDES Permit 

This Fact Sheet includes: 
o information on public comment, public hearing, and appeal procedures 
o a listing of proposed effluent limitations, and other conditions for each facility 
o a map and description of the discharge locations 
o technical material supporting the conditions in the permit 

The EPA will request that the Idaho Department of Environmental Quality (IDEQ) certify the 
NPDES permit for this facility, under Section 401 of the Clean Water Act. Comments regarding 
the certification should be directed to: 

State Certification for Facilities that Discharge to State Waters 

IDEQ Boise Regional Office 
1445 N. Orchard  
Boise, ID 83706  
ph: (208) 373-0550 
fx: (208) 373-0287 

 



Fact Sheet  Page 2 of 31 
City of Greenleaf                   #ID-0028304 

Persons wishing to comment on, or request a Public Hearing for the draft permit for this facility 
may do so in writing by the expiration date of the Public Comment period. A request for a Public 
Hearing must state the nature of the issues to be raised as well as the requester’s name, address 
and telephone number. All comments and requests for Public Hearings must be in writing and 
should be submitted to the EPA as described in the Public Comments Section of the attached 
Public Notice. 

Public Comment 

After the Public Notice expires and all comments have been considered, the EPA Region 10’s 
Director for the Office of Water and Watersheds will make a final decision regarding permit 
reissuance. If no substantive comments are received, the tentative conditions in the draft permit 
will become final, and the permit will become effective upon issuance. If comments are received, 
the EPA will address the comments and issue the permit. In such a case, the permit will become 
effective at least 30 days after the issuance date unless an appeal is submitted to the 
Environmental Appeals Board within 30 days. 

The draft permit and fact sheet are posted on the Region 10 website at 
Documents are Available for Review. 

http://yosemite.epa.gov/r10/WATER.NSF/NPDES+Permits/DraftPermitsID   Copies may also 
be requested by writing to the EPA at the Seattle address below, by e-mailing 
washington.audrey@epa.gov, or by calling Audrey Washington at 206-553-0523 or (800) 424-
4372 ext 0523 (within Alaska, Idaho, Oregon, & Washington).  Copies may also be inspected 
and copied at the offices below between 8:30 a.m. and 4:00 P.M., Monday through Friday, 
except federal holidays. In Seattle, visitors report to the 12th

  United States Environmental Protection Agency 

 floor Public Information Center. 

Region 10 
1200 Sixth Avenue, OWW-130 
Seattle, Washington 98101 
(206) 553-0523 or  
Toll Free 1-800-424-4372 (within Alaska, Idaho, Oregon and Washington) 
    

  EPA Idaho Operations Office      
  1435 North Orchard Street  
  Boise, Idaho 83706  
  (208) 378-5746 
 

IDEQ Boise Regional Office 
1445 N. Orchard  
Boise, ID 83706  
ph: (208) 373-0550 
fx: (208) 373-0287 
 

 

http://yosemite.epa.gov/r10/WATER.NSF/NPDES+Permits/DraftPermitsID�
mailto:washington.audrey@epa.gov�


Fact Sheet  Page 3 of 31 
City of Greenleaf                   #ID-0028304 

For technical questions regarding the permit or fact sheet, contact John Drabek at the phone 
number or e-mail address at the top of this fact sheet. Those with impaired hearing or speech 
may contact a TDD operator at 1-800-833-6384 and ask to be connected to the appropriate phone 
number. Persons with disabilities may request additional services by contacting John Drabek.



Fact Sheet  Page 4 of 31 
City of Greenleaf  #ID-0028034 

 

TABLE OF CONTENTS 
I. APPLICANT   ..................................................................................................................... 5

A. Facility Information   .......................................................................................................... 5
B. Permit History   ................................................................................................................... 6

II. RECEIVING WATER   ..................................................................................................... 6

A. Low Flow Conditions   ........................................................................................................ 6
B. Water Quality Standards   ................................................................................................. 7
C. Water Quality Limited Segment and TMDL   ................................................................. 8
D. Restr ictions on Permitting New Dischargers   ................................................................. 9

III. EFFLUENT LIMITATIONS   ........................................................................................... 9

A. Basis for Permit Effluent Limits   ...................................................................................... 9
B. Proposed Effluent Limitations   ......................................................................................... 9

IV. MONITORING REQUIREMENTS   ............................................................................. 10

A. Basis for Effluent and Surface Water Monitoring Requirements  .............................. 10
B. Effluent Monitoring Requirements   ............................................................................... 10
C. Surface Water Monitoring Requirements   .................................................................... 13

V. SLUDGE (BIOSOLIDS) REQUIREMENTS   .............................................................. 13

VI. OTHER PERMIT CONDITIONS   ................................................................................ 14

A. Quality Assurance Plan Implementation   ...................................................................... 14
B. Operation and Maintenance Plan Implementation   ..................................................... 14
C. Sanitary Sewer Overflows and Proper Operation and Maintenance   ........................ 14
D. Electronic Submission of Discharge Monitoring Reports   ........................................... 15
E. Additional Permit Provisions   ......................................................................................... 15

VII. OTHER LEGAL REQUIREMENTS   ........................................................................... 16

A. Endangered Species Act   ................................................................................................. 16
B. Essential Fish Habitat   ..................................................................................................... 16
C. State Certification   ........................................................................................................... 16
D. Permit Expiration   ........................................................................................................... 16

VIII. DEFINITIONS AND ACRONYMS   .............................................................................. 16

IX. REFERENCES   ................................................................................................................ 17

Appendix A – Process Flow Diagram and Discharge to the West End Drain  ....................... 19

Appendix B – Basis for  Effluent Limitations   ........................................................................... 22

A. Technology-Based Effluent Limits   ................................................................................ 22
B. Water Quality-Based Effluent Limits   ........................................................................... 23
C. Facility-Specific Water Quality-based Limits   .............................................................. 27

Appendix C – IDEQ Draft 401 Certification   ............................................................................ 31



Fact Sheet  Page 5 of 31 
City of Greenleaf  #ID-0028034 

 

 

This fact sheet provides information on the draft National Pollutant Discharge Elimination 
System (NPDES) permit for the following entity: 

 
Facility Name:  City of Greenleaf, Wastewater Treatment Plant 
 
Mailing Address:   20523 N. Whittier Drive, Greenleaf, ID  83626 
 
Facility Address:   Purdham Road, Greenleaf, Idaho  
 
Contact:    Jack Harrison, (208) 861-1654 

  

A. Facility Information 
The City of Greenleaf (City) is currently installing a new community wide wastewater 
collection system and wastewater treatment plant. This will replace an existing sewer system 
that collects septic tank effluent from individual users and conveys the effluent to a 
community drain field for disposal. The existing system was constructed in the 1950s and is 
at the end of its useful life. The service population is estimated at 920 people. 

The new facility will treat wastewater that is primarily from local residents and commercial 
establishments through a separate sanitary sewer system. There will be no significant 
industrial dischargers to the facility. The City intends to have the facility in operation by mid-
summer 2012. The initial discharge will be to the reuse land application sites. No discharge 
to surface water will occur until a final NPDES permit is issued to the City.  

The wastewater treatment system will consist of screening and an oxidation ditch with 
surface water discharged during the winter and initially land application during the summer. 
Treatment includes two deep bed upflow sand filters (tertiary filtration after secondary 
clarification). The sand filters are designed for particulate removal, but are also the same type 
of filters that are commonly used to target phosphorus reduction.  

The treatment system will include two oxidation ditch basins each capable of treating 0.12 
million gallons per day (mgd) for a design capacity of 0.24 mgd total. An oxidation ditch is a 
modified activated sludge biological treatment process that utilizes long solids retention 
times to remove biodegradable organics. Flow to the oxidation ditch is aerated and mixed 
with return sludge from a secondary clarifier. A typical process flow diagram for an activated 
sludge plant using an oxidation ditch is shown in Appendix A. The basins will be designed to 
biologically reduce biochemical oxygen demand, five-day (BOD5), and convert influent 
ammonia into nitrate (nitrification) in the aerobic zone. An anoxic zone will be provided in 
each basin to biologically degrade nitrate into nitrogen gas (denitrification). Secondary 
clarification is provided in two clarifiers to remove total suspended solids (TSS). Tertiary 
filtration will be installed to meet Class B reuse turbidity requirements for land application 
during the irrigation season. The filters will also provide partial removal of total phosphorus 
in discharges to the West End Drain. 

I. APPLICANT 
 



Fact Sheet  Page 6 of 31 
City of Greenleaf  #ID-0028034 

 

Current plans by the City are to land apply during the summer. In the future, the City may 
treat wastewater using the plant equalization basin as an anaerobic zone to achieve biological 
phosphorus reduction for some biological nutrient reduction (BNR) and add coagulants and 
polymer into the influent of the secondary clarifiers to achieve a higher level of phosphorus 
reduction. Space is provided for the addition of future anaerobic zones if needed to increase 
biological phosphorus reduction. Space is also provided for the addition of future tertiary 
filters that would be operated in series with the initial filters to achieve low level total 
phosphorus concentrations of 0.07 mg/L.  

The effluent is then disinfected with chlorine using 12.5 percent sodium hypochlorite and 
declorinated by rapid mixing with sodium thiosulfate prior to discharge. 

The plant site is lower then other parts of the City allowing all flows to be conveyed to the 
plant by gravity.  

Aerobically settled solids will be removed from the treatment system, dewatered and 
disposed of at a landfill. 

The average inflow and infiltration for the new collection system is estimated to be 298 
gallons per week according to the application.  

B. Permit History 
This will be the first NPDES permit for the discharge.  

II. RECEIVING WATER 
The treated effluent from the facility will be discharged to the West End Drain (see Appendix 
A). The West End Drain carries agricultural runoff, groundwater and stormwater drainage 
from lands east and south of the site, extending into the Nampa and Wilder Irrigation 
Districts (respectively). The West End Drain passes through the site and then discharges to 
the Riverside Canal. During the irrigation season, most of the West End Drain water is used 
within the irrigation district on agricultural cropland. From approximately mid-October to 
mid-April, the water in the Riverside Canal is diverted into the Dixie Slough (HUC 
ID1705014 SW 001_02), which discharges into the Boise River between Indian Creek to the 
mouth, (HUC 1705014 SW001_06). Initially, reclaimed water will be land applied in the 
summer critical period (May through September) and discharged to surface waters during the 
non-irrigation season. Outfall 001 is located at latitude 43° 40’ 53” N and longitude 116° 49’ 
15” W. The distance to the Riverside Canal is approximately 1000 feet. The distance to the 
Boise River is approximately seven miles.  

A. Low Flow Conditions 
Flow data submitted with the application and supplementary information are used to estimate 
low flow conditions. This data is limited. The permit requires additional receiving water 
monitoring to improve the accuracy of the reasonable potential determination and the effluent 
limitation calculations.  

 

 



Fact Sheet  Page 7 of 31 
City of Greenleaf  #ID-0028034 

 

B. Water Quality Standards 
Overview 
Section 301(b)(1)(C) of the Clean Water Act (CWA) requires the development of limitations 
in permits necessary to meet water quality standards. Federal regulations at 40 CFR 122.4(d) 
require that the conditions in NPDES permits ensure compliance with the water quality 
standards of all affected States. A State’s water quality standards are composed of use 
classifications, numeric and/or narrative water quality criteria and an anti-degradation policy. 

The use classification system designates the beneficial uses that each water body is expected 
to achieve, such as drinking water supply, contact recreation, and aquatic life. The numeric 
and narrative water quality criteria are the criteria deemed necessary by the State to support 
the beneficial use classification of each water body. The anti-degradation policy represents a 
three-tiered approach to maintain and protect various levels of water quality and uses. 

Designated Beneficial Uses 
The West End Drain does not have specific use designations in the Idaho Water Quality 
Standards (IDAPA 58.01.02.110 through 160). The Water Quality Standards state that such 
“undesignated waterways” are to be protected for the uses of cold water aquatic life and 
primary contact recreation (IDAPA 58.01.02.101.01). 

Also, pursuant to CWA Section 101(a)(2) all waters must be assigned a designation 
consistent with the fishable and swimmable goal of the CWA unless that use is removed as a 
result of a use attainability analysis. A use attainability analysis has not been performed for 
the West End Drain or the Riverside Canal. Therefore, in accordance with IDAPA 
58.01.02.101.01, as an undesignated surface water, the beneficial uses are cold water aquatic 
life and primary contact recreation.  

In addition, Water Quality Standards state that all waters of the State of Idaho are protected 
for industrial and agricultural water supply, wildlife habitats and aesthetics (IDAPA 
58.01.02.100.03.b and c, 100.04 and 100.05). 

Surface Water Quality Criteria 
The criteria are found in the following sections of the Idaho Water Quality Standards: 

• The narrative criteria applicable to all surface waters of the State are found at IDAPA 
58.01.02.200 (General Surface Water Quality Criteria).  

• The numeric criteria for toxic substances for the protection of aquatic life and primary 
contact recreation are found at IDAPA 58.01.02.210 (Numeric Criteria for Toxic 
Substances for Waters Designated for Aquatic Life, Recreation, or Domestic Water 
Supply Use). 

• Additional numeric criteria necessary for the protection of aquatic life can be found at 
IDAPA 58.01.02.250 (Surface Water Quality Criteria for Aquatic Life Use 
Designations). 

• Numeric criteria necessary for the protection of recreation uses can be found at 
IDAPA 58.01.02.251 (Surface Water Quality Criteria for Recreation Use 
Designations). 



Fact Sheet  Page 8 of 31 
City of Greenleaf  #ID-0028034 

 

• Water quality criteria for agricultural water supply can be found in the EPA’s Water 
Quality Criteria 1972, also referred to as the “Blue Book” (EPA R3-73-033) (See 
IDAPA 58.01.02.252.02) 

The numeric and narrative water quality criteria applicable to the West End Drain at the point 
of discharge are provided in Appendix B of this fact sheet. 

Antidegradation 
The IDEQ has completed an antidegradation review which is included in the draft 401 
certification for this permit. See Appendix C for the State’s draft 401 water quality 
certification. Comments on the 401 certification including the antidegradation review can be 
submitted to the IDEQ as set forth above (see State Certification). 

C. Water Quality Limited Segment and TMDL  
A water quality limited segment (WQLS) is any waterbody where it is known that water 
quality does not meet applicable water quality standards or is not expected to meet applicable 
water quality standards. In accordance with section 303(d) of the CWA, States must identify 
waters not achieving water quality standards in spite of application of technology-based 
controls in NPDES permits for point sources. Such waterbodies are known as WQLSs, and 
the list of such waterbodies is called the “303(d) list.” Once a water body is identified as a 
WQLS, the States are required under the CWA to develop a total maximum daily load 
(TMDL).   

A TMDL is a determination of the mass or concentration of a pollutant from point, nonpoint 
and natural background sources that may be discharged to a water body without causing the 
water body to exceed the water quality criterion for that pollutant (including a margin of 
safety). The TMDL documents the amount of a pollutant a water body can assimilate without 
violating a state’s water quality standards and allocates that load to known point sources and 
nonpoint sources. 

The segment of the Boise River into which Dixie Slough discharges was identified on the 
State of Idaho 303(d) list because it did not attain the state water quality standards for fecal 
coliform, sediment, temperature and total phosphorus.  

In January of 2000, the EPA approved the Lower Boise River TMDL (IDEQ, 1998, 1999) 
(TMDL), which included load (for nonpoint sources) and wasteload (for point sources) 